
JACK RIVER SCHOOL

ENVIRONMENT ACT PROPOSAL
SEMI-PUBLIC WATER SYSTEM

WATER TREATMENT PLANT REPLACEMENT
May 2014







Frontier School Division
Jack River School
EAP Semi-Public Water System – WTP Replacement

Table of Contents
1.0 Background Information .........................................................................................................................1

1.1 Previous Studies.................................................................................................................................. 1

1.2 Site information .................................................................................................................................. 1

1.3 Population........................................................................................................................................... 2
[...]
References ..................................................................................................................................................19

Appendix .....................................................................................................................................................20



Frontier School Division
Jack River School
EAP Semi-Public Water System – WTP Replacement

Executive Summary

Frontier School Division has requested that Alliance Engineering prepare an Environment Act
Proposal for a Class 1 Development Licence under the Manitoba Environment Act for a
replacement Water Treatment Plant (WTP) located at Jack River School in Norway House,
Manitoba. This document contains all of the relevant information required in Manitoba
Conservation’s Environment Act Proposal Report Guidelines and Supplementary Guidelines for
Municipal Water Supply Systems.

The existing Jack River School WTP was established in the early 1970’s, and has been operated
by Frontier School Division since that time. The water supply infrastructure at the school site
including the WTP is a dedicated system that only serves the school site.  Due to the age of the
existing WTP equipment and growing student population, Frontier School Division has
recognized an immediate need to replace, the existing WTP, a raw water fire pump also located
in the existing WTP and the sites buried water distribution piping. The raw water source and
rejects water receiving stream for this development is the Jack River.

The process treatment train of the replacement WTP includes a seasonal coagulant dosing and
flocculation system, a multimedia filtration system, anti-scalant dosing system, a nano-filtration
membrane system, ultraviolet disinfection, a liquid sodium hypochlorite dosing/post-
chlorination system, tank storage of treated water and treated water distribution pumps.
Nominal treated water capacity of the new WTP is 117 m3/day. Frontier School Division will
operate the new WTP.

Certain components of the existing WTP infrastructure will be retained and re-used including,
the raw water intake line, the rejects water discharge line, and the existing WTP raw well
structure. The raw water intake line will be fitted with an intake screen to comply with the
Department of Fisheries and Oceans guidelines.

The existing and new WTP equipment and treated water storage tanks will be housed in a new
WTP building addition.  The WTP building addition will be constructed adjacent to the existing
WTP.

Commencement of construction for this development is expected in the summer/fall of 2014
pending the receipt of all necessary regulatory approvals with project completion expected in
late 2014.



Frontier School Division
Jack River School
EAP Semi-Public Water System – WTP Replacement

1

1.0 Background Information

Jack River School (the School), in the community of Norway House, Manitoba is a Kindergarten
to Grade 6 School operated by Frontier School Division in the division’s Area 5 catchment.
Sewer and water services for, the School, the on-site teacherages and a church are provided
from on-site infrastructure that was established at the site in the early 1970’s.  The water
supply infrastructure also provides water to the site fire suppression systems, (school sprinkler
& standpipe and hose systems and a yard hydrant).

Student populations at the School are presently in the range of 425-students, plus staff. Student
populations are expected to at least remain stable and will more likely increase in the
foreseeable future. Frontier School Division has recognized the present and future educational
importance of the school to the Area 5 catchment and is committed to the replacing the site
sewer and water infrastructure to ensure the on-going viability of the School.

1.1 Previous Studies

Previous studies have provided condition assessments of the above grade infrastructure
specifically for the site’s water and sewage treatment plants.  These studies recommended that
both facilities be replaced.  The recommendation for replacement was largely based on
equipment age and the difficulty in maintaining the antiquated equipment while at the same
time meeting drinking water quality standards and effluent discharge limits.

1.2 Site information

Jack River School is located immediately north of Jack River in the community of Norway House,
Manitoba.  The Jack River represents the surface, raw-water supply source to the Water
Treatment Plant, (WTP).

The proposed Water Treatment Plant building will be located immediately north and east of the
existing WTP. The existing WTP building will be stripped of existing equipment, but will be
retained to house a new fire pump and new raw water feed pumps.  The existing WTP raw well
and raw water intake line will also be retained as part of the new WTP infrastructure.



Frontier School Division
Jack River School
EAP Semi-Public Water System – WTP Replacement

2

1.3 Population

The population in Norway House as per the 2011 census is 4,758.  This population has grown at
a rate of 16% during the years 2006-2011.  The population is represented in the 73 km2 area in
and around Norway House.  The student and staff population at Jack River School is presently
around 425, and is expected to increase with the growing population of Norway House.  The
largest population age group in Norway House is ages 0-4, with a population of 620.  The
second largest population group in Norway House is ages 5-9 with a population of 525.  With
the population demographic of Norway House being large in the lower cohorts, there will be a
consistent increase in educational services.

1.4 Existing and Projected Water Use

The design for the proposed replacement WTP is based on the future demand of treated water
at Jack River School.  The current average daily use of treated water is 0.86 MLD, (mega-litres
per day).  The average daily use is based on a student population of 425, with staff and family
members being an additional 25 people.  The projected student population growth is expected
to reach 600 students in the future, with staff and family members remaining the same.  The
capacity for the proposed WTP is 0.117MLD, which will meet the demand of the future student
population.  It is noted that the existing WTP has a maximum original rated capacity of 0.109
MLD.  A summary of the treated water projected use calculations is shown in Table 1.

Table 1. Projected Treated Water Use
Existing Future

Number of Students 425 600
Student Per Capita Daily Water
Use, LPCPD

180 180

Number of Staff & Family
Members on Site, persons

25 25

Staff Per Capita Daily Water Use,
LPCPD

340 340

Treated Water Treatment
Capacity, MLD

0.86 0.117

* LPCPD – litres per capita per day



Frontier School Division
Jack River School
EAP Semi-Public Water System – WTP Replacement

3

1.5 Raw Water Source

The Jack River School is located immediately adjacent to the Jack River. The required raw water
flow from the river to the WTP, at design conditions, for domestic water purposes, is 2.0 L/s,
(assumes a permeate yield of 68% from nano-membranes).  This flow will be provided through
an existing river intake line that will be fitted with a new intake screen. Original project
documentation indicates that the existing intake screen does not meet current Federal
Department of Fisheries and Oceans (DFO) guidelines for river intakes. The existing river intake
line terminates in the existing WTP raw water well. The diameter of the existing river intake
line is 250-mm, it has hydraulic capacity to satisfy the WTP domestic demands. The supply of
raw water from the raw well to the WTP treatment train will be provided by new submersible
raw water pumps also located in the existing WTP raw well.

The existing river intake line and WTP raw water well also serve as the raw water source for the
site’s fire-pump.  The fire pump provides raw water to the School’s fire suppression systems,
(school sprinkler and standpipe and hose system and yard hydrant).  The anticipated design
flow for the intake line with the fire pump activated is 31.5 L/s.  The existing 250-mm diameter
intake line has hydraulic capacity to satisfy the fire flow demands.

1.6 Water Rights Act

The existing WTP is operated under current licence SPWS-11-0063 A as a semi-public water
supply.  The existing WTP does not have a surface water rights licence, a water rights licence
application for the replacement WTP and water distribution system infrastructure is in
progress.

1.7 Water Quality

The raw water intake for the proposed WTP is surface water from Jack River.  The existing raw
water, and treated water characteristics are displayed in Table 2.

The existing water treatment system presently cannot meet the current GCDWQ for turbidity.



Frontier School Division
Jack River School
EAP Semi-Public Water System – WTP Replacement

4

Table 2. Existing Raw and Treated Water General Characteristics

Parameters Units
Raw Water

Values
Treated Water

Values GCDWQ
Transmittance % 58 87 ---
Turbidity NTU 11.3 2.9 ≤1

pH
Standard

Units 8 8 ---
Hardness mg CaCO3/l 150 122 ≤ 200
Iron mg/l 0.22 0.01 ≤ 0.3
Manganese mg/l 0.011 0.005 ≤ 0.05
TOC mg/l 8.9 6.2 ---
Barium mg/l 0.0441 0.028 1
Sodium mg/l 27.6 28.7 ---
Chloride mg/l 28.3 37 ≤ 250
Calcium mg/l 38.9 28.4 ---
TDS mg/l 346 203 ≤ 500

 GCDWQ – Guidelines for Canadian Drinking Water QUality

Raw and treated water characteristic are based on operating records and test results compiled
under the terms of the existing WTP operating licence.

1.8 Compliance Plan

An engineering assessment was completed by Alliance Engineering Services Inc. in January of
2010.  The assessment concluded that many of the components of the existing WTP were
corroded, replacement parts are largely unavailable and many are in need of replacement.  An
inspection by Manitoba Conservation and Water Stewardship found that some aspects of the
existing WTP were not in compliance with the Operating Licence Compliance requirements.
The required compliance measures not being met are; turbidity of treated water did not meet
GCDWQ, chlorine residuals in treated water not being met, and microbial samples for analysis
have been missed.  It is also expected that screens on the raw water intake do not meet Federal
Department of Fisheries and Oceans guidelines.

The compliance plan will address the required actions made by Manitoba Conservation and
Water Stewardship, as well as address the issues discovered in the engineering assessment.



Frontier School Division
Jack River School
EAP Semi-Public Water System – WTP Replacement

5

2.0 Project Description

2.1 Water Treatment Plant

The proposed WTP treatment train will utilize a multi-barrier approach to meeting treatment
objectives including, a seasonal coagulant dosing and flocculation system, a multimedia
filtration system, an anti-scalant dosing system, a nano-filtration membrane system, ultraviolet
disinfection and a post chlorination disinfection system using liquid sodium hypochlorite.  These
systems will be housed in new WTP building located immediately north and east of the existing
WTP as shown in Figure 1.  The new WTP building will be built above grade, and the existing
WTP building raw well will be retained to house a new vertical turbine fire pump.

The existing raw water intake line and raw water well will also be retained; however the raw
water intake will be fitted with new fish screen to comply with DFO guidelines.  A replacement
water reject line will be constructed from the WTP back to the surface water source. The water
rejection flow rate projection is approximately 1.36 L/s, (rejected concentrate from nano-
filtration membranes). The multimedia filters are also subject to periodic backwash
requirements with reject to the surface water source; (2.5-L/s for 25-minutes per backwash
cycle). The reject water projections are as supplied by H20 Innovation (selected equipment
Vendor).

The proposed WTP will also house treated water storage tanks (1x Maximum Day Supply), a
post chlorination disinfection chemical dosing system including chemical storage (liquid sodium
hypochlorite in 18.9-L totes) and treated water distribution pumps.

The WTP plant replacement project will be carried out in conjunction with a project that sees all
the buried pipe, treated water distribution system replaced.

2.1.1 Operation and Maintenance
Frontier School Division will be responsible for the operation and general maintenance of the
WTP. As part of the terms of sale H20 Innovation for two years after commission of the WTP
they will conduct two yearly system checks to ensure proper function of the system.

Frontier School Division will provide a licensed operator for the plant.  The plant is fully
automated and does not require a full-time operator at the site.  Daily operational inspections
and water sampling and testing will however be performed. The WTP is expected to carry a
Class 2 Water Treatment Facility Classification as defined by Manitoba Conservation.



Frontier School Division
Jack River School
EAP Semi-Public Water System – WTP Replacement

6

Figure 1. WTP Proposed Site

2.2 Certificate of Title

The proposed WTP will be constructed on municipal land.  The WTP will be located at the
existing Jack River School site. Legal Description,

Certificate No. 145546

The most North Easterly Seven Hundred and Fifteen feet in perpendicular width of Lot
Sixty-three, in the Settlement of Norway House, in Manitoba, as shown on a Plan
registered in the Neepawa Land Titles Office as No. 1259

The copy of the certificate of title for the WTP is provided in Appendix E.

WTP



Frontier School Division
Jack River School
EAP Semi-Public Water System – WTP Replacement

7

2.3 Existing and Adjacent Land Use

The proposed land for the development will be on Frontier School Division owned land at the
existing Jack River School in the community of Norway House.  The adjacent land is Norway
House Cree Nation reserve.  Adjacent land use will not be changed as a result of this
development.

2.4 Land Use Designation and Zoning

Zoning designation for this project is not applicable.

2.5 Project Schedule

The project is scheduled to commence and be complete in the summer/fall of 2014
construction year depending on receipt of all regulatory agency approvals

2.6 Project Funding

The project is being funded through the Frontier School Division.  Frontier School Division will
receive primary project funding (93.5%) from Aboriginal Affairs and Northern Development
Canada (AANDC) based on a shared cost formula ratio between treaty and non-treaty students,
secondary funding (6.5%) will be provided by the provincial Public Schools Finance Board
(PSFB).

2.7 Regulatory Approvals

The following branches/departments will be provided with final copies of plans and
specifications for the purpose of approvals and agreements.

Manitoba Conservation and Water Stewardship

Office of Drinking Water

Manitoba Hydro will be contacted for utility upgrades, locations and approvals.



Frontier School Division
Jack River School
EAP Semi-Public Water System – WTP Replacement

8

2.8 Public Consultation

The community of Norway House and Norway House Cree Nation welcome this project as it is a
needed infrastructure upgrade for the Jack River School.  This project will not be met with
major concerns regarding the replacement of the WTP.

3.0 Physiographic Setting

Jack River School is located in the community of Norway House, which is located on the east
channel of the Nelson River, 29km north of Lake Winnipeg.  The longitudinal and latitudinal
coordinates of Norway House are 53° N, and 97° W.  It is accessed by PR # 373, which acts as an
all season road connecting Norway House to Jenpeg hydroelectric station.  The population of
Norway House Cree Nation as of the 2011 census data is 4,758.  The population of Norway
House non-treaty community as of the 2006 census data is 521. (Statistics Canada, 2012)

3.1 Climate

Norway House is located in the High Boreal Eco-climatic Region in Manitoba.  It has short cool